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CUSTOMER P/N DESCRIPTION
ﬁﬂ %ﬂ%ﬁ% XR8*10-132K-L ﬁﬂ l:'l:l!lﬁgt I? EEJE%:
OUR PART NO OUR PART NAME
f&iTiE % Revision record
H#H BHAE B LN
Date Modify the content Checked Approved
2024/5/17 BHREAT BAE BWAE

Downloaded From | Oneyac.com



https://www.oneyac.com

%@ﬁM@? P A

XIANGRU ELECTRONICS SPECIFICATION FOR APPROVAL

B R 2024-05-17
CUSTOMER DATE
P YEgRS B ES
CUSTOMER P/N DESCRIPTION 810 1.3mH 4
REVERS N RAIM%E
-132K- J&
OUR PART NO XR8*10-132K-L OUR PART NAME T
AN R ] Appearance of size
B4 Unit: mm
A
ok
3
B
A 9.5 MAX C 10.0 min E 0.6+0.1
B 13.0 MAX D 5.0+0.5 d 1.5max
¥riRIdentification
JR# & Schematic Diagram S T e )
-< ® =WINDING START
F
L2245 MR Winding Structure Diagram
gudl B | AR A% (SR gl 77
WINDING | S F WIRE TURNS WINDINGWAY
N1 S F 2UEW-0.2mm | 19TS83T| mysesr | pakarsk

o

FERZ T Matters needing attention:
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SPECIFICATION FOR APPROVAL
B AR H 3
2024-05-17
CUSTOMER DATE
=P YRR S B HKES . .
CUSTOMER P/N DESCRIPTION 8*10 1.3mH K4
RAEI MRS LAl %
OUR PARTNO XRE10-132K-L OUR PART NAME Lo ek
2% Electrical parameters
WA E HL kT PR TR
TEST PROJECT SPEC TEST FREQ TEST STRUMENTS
R EL 1.3mH10% at 25°C 1KHz/0.3V TH2829A
HYiHEEDCR 2.3Q MAX at 25°C 1KHz/0.3V TH2829A
Wi i Irms 0.3A at 25°C 1KHz/0.3V TH1772B
W3 55 The test report
MR B S MRGE R Test result
Test project Spec 1 2 3 4 5
HLREL 1.3mH£10% OK OK OK OK OK
HYiHEEDCR 2.3Q MAX OK OK OK OK OK
FiE B ifilrms 0.3A OK OK OK OK OK
WAEEARE: FiR: 25C(REF)  AEXHEE: 80%(REF)

TEST CONDITION:[EMP:25°C (REF) R.H.: 80%(REF)

s =] BARER &
1 AN R ~F RFETEBTEMAZER OK
2 5| BEIBLRR 77 KF&EFIKg OK
12 MADE #1#% CHECKED |#t# APPROVED
BAE e PhEE 2
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